
UNITED STATES ENVIRONMENTAL PROTECTION AGENCY 

REGION 9


40 CFR PART 6

SUBPART E: ENVIRONMENTAL REVIEW PROCEDURES FOR 


WASTEWATER TREATMENT CONSTRUCTION GRANTS PROGRAM


RUSSIAN RIVER COUNTY SANITATION DISTRICT

THIRD UNIT PROCESSES PROJECT

ENVIRONMENTAL ASSESSMENT


FOR THE PURPOSE OF EPA FUNDING PROGRAM


January 2003


Prepared By: 

Sonoma County Water Agency 
2150 West College Avenue 

Santa Rosa, California 95401 
(707) 526-5370 



TABLE OF CONTENTS 

ACRONYMS.................................................................................................................................IV


EXECUTIVE SUMMARY .............................................................................................................1
[...]
Facilities, Russian River County Sanitation District. February 1976.

26 Phone conversation with Jonathan Bayless, National Park Service on May 13, 2002.


Third Unit Processes Project 24 
Environmental Assessment 



xiv. Historic, Prehistoric, Architectural, Archaeological, and Cultural Sites [SHPO] 

In complying with NEPA funding requirements the RRCSD has complied with the 
National Historic Preservation Act (16 U.S.C. 470), Section 106. Coordination between 
the State Water Resources Control Board (SWRCB) and the EPA occurred to help fulfill 
the RRCSD’s Section 106 requirements. In complying with Section 106, the RRCSD did 
the following: 

1) A Northwest Information Center (NWIC) review of records and literature was 
performed. The NWIC review did not find recorded Native American or historic cultural 
resources within the Historical Resources Information System for the RRCSD treatment 
facility. NWIC review included the following: no historic properties were listed for the 
property; the entire treatment facility has been studied for cultural resources; the project 
area has been previously surveyed for the presence of cultural resources with negative 
results; and there is a low possibility of identifying Native American and historic cultural 
resources in the project area, therefore, no further archival and field study by an 
archaeologist is recommended at this time (See Appendix G). 27 

2) The RRCSD contacted the Native American Heritage Commission (NAHC). A 
NAHC record search of the sacred land file failed to indicate the presence of Native 
American cultural resources in the immediate TUPP area. However, the absence of 
specific site information in the sacred lands file does not indicate the absence of cultural 
resources in any project area. NAHC recommended that other sources of cultural 
resources should also be contacted for information regarding known and recorded sites 
(See Appendix H)28. A list of Native American individuals/organizations who may have 
knowledge of cultural resources in the project area was given to the RRCSD by the 
NAHC. The RRCSD contacted all of the listed Native Americans 
individuals/organizations indicated by the NAHC, by letter and followed up with 
telephone calls, to ensure that the project information was received. 

3) The RRCSD forwarded all cultural resources information for Section 106 
requirements to the SWRCB, whom was the main contact with the State Historic 
Preservation Office (SHPO). The SWRCB sent a letter to SHPO requesting concurrence 
on Section 106 compliance and a finding of no historic properties affected for the TUPP. 
SHPO responded by letter to SWRCB, giving Section 106 clearance for the TUPP (See 
Appendix I). 

xv. Aesthetic Resources 

The Russian River area has many aesthetic resources. Mountains, redwood forests and 
riparian habitat surround the RRCSD’s treatment facility and disposal/irrigation sites. 

27 Northwest Information Center. Russian River County Sanitation District Third Unit Process Project. June 2002. 
28 Native American Heritage Commission. Proposed Russian River County Sanitation District Third Unit Processes Project, 
Sonoma County. August 20, 2002. 

Third Unit Processes Project 25 
Environmental Assessment 



xvi. Hazardous Materials 

The RRCSD’s treatment facility uses hazardous materials that include a diesel fuel tank, 
chlorine, and sulfur dioxide.  An aboveground dual-contained diesel fuel tank is located 
on the RRCSD’s property to power the RRCSD’s emergency generator. The diesel 
storage tank is in accordance with the Uniform Fire Code (UFC) and the Certified 
Unified Program Agency (CUPA). The chlorine is stored in one-ton containers in the 
chlorine room. The sulfur dioxide is stored in 150-pound cylinders in a separate room. 
Both hazardous chemicals are stored in accordance to the UFC, the Uniform Building 
Code (UBC), the California Occupational Health Safety Association (OSHA), the 
Process Safety Management (PSM), the Environmental Protection Agency’s Risk 
Management Program (RMP), and the SCWA’s Safety and Health Program, which 
includes Safe Work Practices, and Standard Operating Process. 

The TUPP tertiary filters may use chlorine solution to initially clean the new filters. All 
other hazardous materials are utilized for the treatment facility. 

H. Present Facilities 
H1. Wastewater Projects 

i.	 Present Facilities (including condition) for treatment, collection, conveyance, 
disposal and/or reclamation 

Existing facilities include a gravity collection system, a tertiary-standard treatment facility, 
disposal season discharge to the Russian River, and reclamation season discharge to the Burch 
property and Northwood Golf Course. The existing facilities are described below: 

Existing Collection System:  The RRCSD provides service to approximately 3,318 parcels, of 
which 2,434 parcels use a gravity collection system. The remaining 884 parcels are within the 
RRCSD however, they are not connected to the system. Most of these lots are unbuildable, 
vacant land, or utilized as parking lots. The RRCSD has a mandatory connection ordinance; and 
very few, if any, buildable units are not connected. The collection system consists of 
approximately 35 miles of gravity pipeline, approximately 4 miles of various sizes of pressure 
main, and a total of 11 lift stations with capacities between 20 and 3,000 gallons per minute 
(gpm). The lift stations consist of pumps, valves, and electrical control equipment enclosed in a 
structure to pump water from lower elevations to higher elevation. 

Existing Treatment Facility: The RRCSD’s treatment process produces treated wastewater 
which meets tertiary treatment standards. Tertiary treatment removes some nutrients, such as 
phosphorus and nitrogen, and a high percentage of suspended solids. The RRCSD’s treatment 
facility was designed to provide tertiary treatment for an ADWF 29 of up to 0.71 mgd, although 
all the equipment necessary to treat this capacity has not been constructed. 

29 ADWF is the lowest 30-day running average dry weather flow in a year, outside the influence of rain, and hopefully, 
infiltration. 

Third Unit Processes Project 26 
Environmental Assessment 



The RRCSD is allowed to discharge to the Russian River in the wet season under the current 
NPDES permit. This is called the discharge season and runs from October 1 to May 14 of each 
year. The RRCSD discharge to the Russian River is limited by the RRCSD’s NPDES permit to 
1 percent of the river’s flow at Guerneville. To determine compliance, the RRCSD uses flow 
data from the Hacienda Bridge gauging station, located upstream of the river discharge point. 
The river’s average monthly flow during the discharge season for water years 1940 to 2001 
ranged from 307 to 6,998 cubic feet per second (cfs). Therefore, the average allowed discharge 
rate would have ranged from approximately 2 to 45 mgd. The highest average monthly flow 
discharged in (December) 2001 was less than 1 mgd. 

The RRCSD may not discharge to the river during the summer and must dispose of its 
wastewater by irrigating land under the current land disposal NPDES permit. This is called the 
reclamation season and runs from May 15 to September 30 of each year. The RRCSD’s 
maximum permitted ADWF is 0.51, due to limits of reclamation system capacity. The highest 
average monthly flow recycled through irrigation in the summer of 2001 was 0.381mgd. 

The RRCSD’s treatment facility can treat a maximum month flow30 of 1.2 mgd and maximum 
sustained peak flow31 of 1.8 mgd. The RRCSD’s treatment facility currently treats 
approximately 0.28 to 0.35 mgd ADWF. The variation in the ADWF is both weather and 
tourism dependent. 

The treatment facility includes a headworks, flood overflow pipeline, two extended 
aeration/activated sludge basins, four blowers, two secondary clarifiers, two tertiary filters, 
disinfection and dechlorination equipment, two storage reservoirs, and biosolids handling 
equipment. Appendix J contains a mass balance that shows flow rates for various conditions to 
the existing treatment processes. 

Headworks: This is the first point of contact for wastewater in the treatment process where 
initial solids are removed and influent flows are measured. The headworks include an automated 
screen, a Parshall flume, and a grit chamber. The automated screen catches large debris such as 
rags, paper, and other items larger than 1/4- inch in diameter which have been flushed into the 
waste stream. The Parshall flume measures the influent flowing through the headworks. The 
grit chamber slows down the flow of wastewater and allows inorganic solids such as sand, silt, 
eggshells, glass, and metal fragments to be removed. 

Flood Overflow Pipeline: In the Fall of 1997, the RRCSD added a flood overflow pipeline to 
protect the biological treatment process and increase the reliability of the treatment facility 
during flood events. The flood overflow pipeline is used during flood events when the inflow, 
which consists of co-mingled floodwater and wastewater, exceeds the capacity of the treatment 
facility. The flood overflow pipeline begins at the headworks and chlorine is added in the 
pipeline. Influent then is transferred directly to the one-million-gallon storage reservoir where it 
is stored and solids are allowed to settle. Under these conditions, the one-million-gallon storage 
reservoir operates as an equalization storage reservoir. As inflows to the treatment facility 

30 Maximum month flow is the maximum running 30-day influent flow.
31 Maximum sustained peak flow is the maximum running 4-day influent flow. 

Third Unit Processes Project 27 
Environmental Assessment 



subside and treatment capacity becomes available, influent is pumped back to the headworks to 
receive full treatment through the facility. In extreme cases, during winter discharge season to 
the Russian River, if treatment capacity does not become available before the equalization 
storage reservoir overfills, the primary treated and disinfected effluent is dechlorinated, and then 
blended with tertiary-treated recycled water before being discharged to the Russian River. All 
flows are metered so that accurate data can be reported. 

Aeration Basins: This is the second step in the treatment process, where large amounts of air are 
mechanically supplied to a mixture of wastewater, beneficial bacteria, and other microorganisms. 
Oxygen in the air speeds the growth of beneficial microorganisms, which biologically consume 
harmful organic matter in the wastewater. 

The RRCSD’s treatment facility currently utilizes two extended aeration activated sludge basins. 
Each has a volume of approximately 0.5 million gallons. The RRCSD currently utilizes four 
500-cubic feet per minute (cfm) blowers that supply up to 2866 pounds per day (lbs/d) of oxygen 
to the influent at an average depth of twelve feet in the aeration basins. 

The existing sludge transfer pumps pump aerated wastewater from the aeration basins to the 
secondary clarifier. The pumping capacity of these pumps is limited to 2 mgd. Details of 
existing aeration basin capacity are included in Appendix J. 

Secondary Clarifiers:  This is the third step in the treatment process. Microorganisms and 
stabilized organic matter form clumps that settle out of the wastewater in the clarifiers. The 
settled materials are referred to as biosolids. The RRCSD’s treatment facility currently utilizes 
two secondary 40-foot diameter clarifiers. As shown in Appendix J the combined secondary 
clarifiers’ capacity is exceeded when flows exceed 2 mgd. 

Tertiary Filters:  In the tertiary treatment process, water is filtered prior to disinfection. The 
tertiary filter consists of sand and activated carbon. This process removes a high percentage of 
remaining solids. As shown in Appendix J the tertiary filtration capacity is exceeded when flows 
exceed 2 mgd. The filters clog easily at high flow rates, requiring frequent backwashing. The 
amount of time required for backwashing, further delays and restricts the ability to fully treat the 
wastewater. 

Disinfection:  This is the final step in the treatment process. The RRCSD currently utilizes 
chlorine gas to disinfect and sulfur dioxide to remove residual chlorine before the recycled water 
is discharged, stored for reclamation, or used as process water. Chlorinators inject chlorine from 
1-ton cylinders into the chlorine contact tank to disinfect the treated effluent stream. The 
rotometers in the chlorinators limit the existing chlorine injection system to 400 lb/day. To 
maintain a chlorine concentration of 15 mg/L in a 3.5 mgd effluent stream requires a chlorine 
injection rate of 440 lb/day. 

Storage Reservoirs:  The storage reservoirs hold treated effluent until it is discharged to the land 
disposal areas during the reclamation season or to the Russian River during the discharge season. 
The RRCSD currently utilizes a large and small storage reservoir. The large storage reservoir 
has a capacity of 3.5 million gallons (mg) and can store five days of effluent under the ADWF 
design capacity. The small reservoir has a capacity of 1 mg and can be used for influent or 

Third Unit Processes Project 28 
Environmental Assessment 



effluent storage. If effluent is stored in the reservoir, it is retreated prior to going to the large 
effluent storage reservoir. 

Biosolids Handling:  Biosolids is a term used to describe the organic solids which have settled 
from the wastewater during the treatment process. The biosolids treatment process can include 
the following components: 

�	 Stabilization is the process in which raw biosolids are allowed to decompose in the aeration 
basins and secondary clarifiers. The stabilized biosolids have minimal odor and are free of 
potential pathogens. 

�	 Dewatering is the process which removes most of the water from the biosolids. The 
treatment facility uses belt filter presses to dewater the biosolids extracted from the aeration 
basins to a minimum concentration of 15 percent solids. 

�	 Utilization describes dried biosolids, or “cake,” disposal. The RRCSD disposes of treated 
biosolids at an approved landfill. 

ii.	 Describe Present Capacity of Facilities (In terms of wastewater ADWF and 
PWWF) 

The RRCSD’s treatment facility was designed to provide tertiary treatment for an ADWF of up 
to 0.71 mgd, although all the equipment necessary to reliably treat this capacity has not been 
constructed. The treatment facility also can treat a maximum month flow of 1.2 mgd and 
maximum sustained peak flow of 1.8 mgd. The RRCSD’s treatment facility currently treats 
approximately 0.28 to 0.35 mgd ADWF. The RRCSD’s treatment facility currently utilizes two 
aeration basins, two clarifiers, two tertiary filters, and chlorine disinfection. Appendix C shows 
the treatment capabilities of each unit processes after implementation of this project’s 
modifications. The existing treatment capabilities of each unit process are included in Appendix 
J. In order to reliably treat maximum sustained peak inflows anticipated at design capacity, 
construction of a third aeration basin, a third secondary clarifier, and a new tertiary filtration 
system would be required. Construction of the facilities would provide the RRCSD with 
required efficiency and reliability under DHS Title 2232 for the existing design capacity. 

iii. Present Flow from Service Area (Provide per capita flow) 

In 2000, the estimated per capita flow was approximately 37.1 gallons per capita per day. This 
number was calculated by dividing the 2000 ADWF (0.284) by the number of ESDs (3,134),33 

and by the estimated occupancy rate of 2.44 persons per ESD. 34 

32 California Department of Health Services Code of Regulations, Title 22, Division 4, Chapter 2, Articles 8 and 10. June 2001.

33 Sonoma County Water Agency. Report of Waste Discharge for Russian River County Sanitation District Sonoma County, 

California. January 2002.

34 Sonoma County Planning Department. Sonoma County General Plan. March 23, 1991.


Third Unit Processes Project 29 
Environmental Assessment 



iv. Effluent Quality 

The Russian River is the primary source of domestic water for Sonoma County’s urban areas.35 

The Russian River is one of 26 California streams included in the Primary Water Quality 
Monitoring Network Program conducted by the SWRCB. Russian River water quality was 
summarized by the NCRWQCB in the Basin Plan The Basin Plan summarized Russian River 
water quality data collected from 1972 to 1992. The data included nutrients, bacteria, physio­
chemical, toxic chemicals, and biological water quality parameters. Significant improvements 
had been made in Russian River water quality since the early 1970s. Significant decreases in the 
levels of nutrients (nitrates and phosphates) and bacteria in the Russian River and its tributaries 
were attributed to increased levels of pollution control at municipal, industrial, and agricultural 
facilities; seasonal prohibitions on discharges to the Russian River during low-flow periods; 
increased public awareness of water quality issues; and construction of wastewater treatment 
facilities, including the RRCSD’s treatment facility, which have reduced surface water pollution 
from septic tanks and cesspools. 

The Basin Plan specifies that treated wastewater may only be discharged to the Russian River or 
its tributaries between October 1 and May 14 and/or when the Russian River flow is greater than 
100 times the waste flow. The objectives further require that treated wastewater discharged to 
the Russian River or its tributaries be advanced treated wastewater in accordance with the water 
quality requirements in the NPDES permits. 

The RRCSD holds a NPDES permit (Permit No. CA0024058) administered by the NCRWQCB, 
pursuant to Section 402 of the Clean Water Act and Division 7 of the California Water Code. 
For the RRCSD, the NPDES permit regulates wet-weather discharge to the Russian River and 
dry-weather land disposal. The RRCSD’s NPDES permit requires that the quality of the water 
used for irrigation meets standards established by the DHS under Title 22. 

The following parameters were obtained from the 2001 monthly discharge (winter) monitoring 
summary report required by the NPDES permit. The BOD average range was less-than 5 to 7; 
the total suspended solids (TSS) average range was less-than .01 to 3.3 mg/L; the settleable 
solids (SS) average was less-than .01 mg/L; the pH average range was 6.9 to 7.8; the turbidity 
average range was .02 to 2.7 nephelometric turbidity units (NTU); the coliform median was less-
than 2 to 30 most probable number (MPN)/1000 ml; the zinc average was 47 to 87 micrograms 
(mg)/liter (L); and the chloroform average was less-than .05 to 48 mg/L. The RRCSD’s effluent 
quality is in compliance with the NPDES permit. 

v. Disposal Method 

Existing Disposal System: The RRCSD, through its NPDES permit (Permit No. CA0024058) 
issued by the NCRWQCB, is permitted to discharge to the Russian River between October 1 and 
May 14, and is required to discharge through land disposal, during the reclamation season, May 
15 to September 30. The Russian River discharge is limited to 1 percent of the river’s flow as 
measured at Guerneville. The overall permitted capacity of the RRCSD is limited to 0.51 mgd 

35 Sonoma County Planning Department . Sonoma County General Plan. March 23, 1994. 

Third Unit Processes Project 30 
Environmental Assessment 



due to reclamation system capacity constraints. During certain periods of the reclamation 
season, the RRCSD is utilizing the maximum amount of reclamation season disposal capacity 
that is available. 

The RRCSD’s land disposal area consists of three sites, two of which are located on land 
currently leased from private property owners, Roger and Michele Burch. The Burch sites consist 
of an approximately 77-acre parcel located immediately southeast of the RRCSD’s treatment 